
Final Report 

 

LaPlatte Watershed Volunteer Water Quality Monitoring 

Program – 2004 

 

(Background and Interpretation of Results) 

 

 
 

Prepared by: 

 

LaPlatte Watershed Partnership 

and 

Champlain Water District 

 

For the 

Water Quality Division 

Vermont Department of Environmental Conservation 

 

7-28-2005 

  



 1 

TABLE OF CONTENTS 

 
FIGURES .................................................................................................................................3 

TABLES ...................................................................................................................................5 

EXECUTIVE SUMMARY ...................................................................................................6 
[...]
watershed it is the policy of the State to accomplish net reductions in phosphorus loadings that 

are necessary to achieve defined in-lake phosphorus concentrations.  In the case of Shelburne 

Bay, this concentration is 0.014 mg P/l. 

 

Basin-wide phosphorus limits of 0.8 mg P/l applicable to plants treating more than 0.2 mgd were 

established by the State of Vermont in 1992 (10 V.S.A. '1266a).  The statute also requires that 

there be no significant increase over current loadings.  Increases can be incorporated in basin 

plans or permit limits only when there is a corresponding reduction in loadings from other 

sources within the watershed of the same lake segment.  Aerated lagoons were exempted from 

the 0.8 mg/l limit. 

 

The 0.8 mg P/l limit is a technology based limit (as opposed to a water quality based limit) 

established following an analysis of performance and cost data for existing plants which 

indicated that the limit was readily achievable.  Phosphorus limits are contained in a plan for 

implementing phosphorus total maximum daily loads (TMDLs) for the Lake Champlain Basin 

(Lake Champlain Phosphorus TMDL, op. cit.). 

 

Other permitted parameters include BOD5, total suspended solids, and thermotolerant 

Escherichia coli.  Effluent nitrogen is not limited in permits.  Permitted discharge limits 

established for the two treatment plants discharging within the LaPlatte watershed are as follows: 

 
                                                            Total Phosphorus                                                      Tot. Suspended Solids 

       Treatment             Flow       Conc.                   Load                 5-Day BOD Load (lbs/day)             E. coli             Loading (Mo. Mean ) 

           Plant                 (mgd)      (mg/l)      (lbs/day)     (kg/day)     Mo. Mean    Weekly Mean    Max. No./100ml                (Lbs/day) 

 

       Hinesburg             0.25           1.0            2.1             0.95                63                  94                       77                      94 

 

       Shelburne 

          Plant No. 2        0.66           0.8            3.0              1.36             113        169                           77                    113 

 



 
 18 

Point source phosphorus loadings to Shelburne Bay watershed.  Point source phosphorus 

loading to the Shelburne Bay watershed were estimated as early as 1975/1976 when the first 

studies of Lake Champlain were undertaken to establish the status of the lake and to set 

guidelines and strategies for its preservation.  Point source loadings have declined since the early 

assessments as a result of improvements in treatment at all four sewage treatment plants 

discharging to the Bay and its drainage. 

 

Major reductions in point source phosphorus loadings between 1975/76 and 1991 can be 

attributed to construction and up-grading of all waste treatment plants.  Improvements at the 

Hinesburg waste treatment plant completed in 1991 resulted in a reduction in the loadings to the 

Bay from about 5,000 kg P to about 700 kg P between 1991 and 1995.  A further reduction in the 

phosphorus loading to the Bay took place following up-grading of the Barttletts Bay plant in 

1999, but was compensated by an equivalent increase in the loading from the Hinesburg plant in 

2000 following the resumption of full operation of the cheese plant in Hinesburg which 

discharges to the Hinesburg treatment plant following primary treatment.  Based on permitted 

flows and phosphorus loadings from the four plants, the total annual permitted point source 

loadings amount to 2,074 kg/year, including 346.8 kg/year from Hinesburg, and 496.4 kg/year 

from Shelburne Plant No. 2. 

 

It is noteworthy that as a result of improvements at the four treatment plants, the proportion of 

the total annual phosphorus loading on Shelburne Bay originating from point sources, estimated 

in 1975/76 to be 60%, declined to about 32% in 1991, and 5.9% in 1995. 

 

Hinesburg waste treatment plant.  The Hinesburg sewage treatment plant, first 

constructed in 1967, consists of four aerated lagoons operated in series and preceded by a 

comminution step.  The plant has been up-graded twice; first in 1988 when the air distribution 

system was up-graded, and more importantly in 1991 when alum addition was provided prior to 

the final pond to remove phosphorus.  The ponds are of equal size totaling 8 acres and are 12 feet 

deep.  Mean retention time is 32 days.  Settleable solids in the influent are removed in the first 

pond which must be dredged from time to time.  Alum floc settles out in the fourth pond and also 

must be dredged periodically.  The effluent from the final pond is discharged directly to the 

LaPlatte River approximately 17.7 km upstream from its mouth. 

 

During periods of low flow, especially during the hot summer months when flows are reduced 

and evaporation rates are high, effluent discharge may cease for periods exceeding one month. 

 

 Population and Area Served.  The Hinesburg waste treatment plant serves about 300 

connections within a service area of slightly more than 2 km
2
, primarily within the central 

town, but including satellite areas to the north adjacent to Geprog=s Park and along 

Richmond Road, as well as CVU. 

 

The treatment plant also receives the treated waste from a cheese factory, which currently 

utilizes slightly more than half of its 20,000 gpd allocation.  Following improvements in 

1999, the cheese plant increased its production, processing about 1 million pounds of 



 
 19 

milk annually during the years 1997-1999 to between 25 and 30 million pounds per year 

after July, 1999.  Treatment at the cheese factory includes primary settling and alum 

flocculation and clarification added in 1993 and 1994. 

 

The town encourages growth in its central area and plans to request an increase in the its 

permitted discharge flow to 350,000 gpd.  Such an increase would have to respect the 

current 2.1 lbs/day total phosphorus loading, and the permitted concentration of 

phosphorus in the effluent would have to be reduced accordingly.    

 

 Plant Performance and Discharge.  Monthly mean daily discharges from the Hinesburg 

waste treatment plant vary widely from zero especially during hot, dry months to in 

excess of 250,000 gpd.  Mean monthly discharge during 2004 varied from a high of 

230,000 gpd in September to a low of 0 gpd in October. 

 

Recent historical mean daily phosphorus loading rates have exceeded the permitted limit 

of 2.1 lbs/day on only one occasion since January, 1996, and have exceeded 1.5 lbs/day 

on only two occasions since June, 1996.  During 2004, the maximum monthly mean daily 

phosphorus discharge was 0.39 lbs., well below the permitted limit. 

 

The town=s proposal to request an increase in permitted discharge would require a 

reduction in the permitted total phosphorus concentration of 0.71 mg/l.  Recent historical 

records indicate that concentrations have exceeded 0.71 mg/l during only four months 

since production increased at the cheese factory.  During 2004, the maximum monthly 

mean total phosphorus concentration in the effluent was 0.2 mg/l (May, June, August, 

November). 

 

A reduction from 4,811 kg phosphorus discharged in 1991 to 185 kg discharged in 1995 

was the result of alum precipitation of phosphorus initiated in 1991.  This reduction from 

12.9 kg P/day to 0.96 kg/day was reflected immediately in an equal reduction in the 

phosphorus loading to Shelburne Bay from the LaPlatte River (Dept. of Environmental 

Conservation, 1998). 

 

The State has established a limit of 45 mg/l for total suspended solids (TSS) in the 

Hinesburg effluent.  Data reported since August, 1999, including 2004, indicate that 

concentrations fall well below the established limit.  The daily maximum total suspended 

solids concentration during 2004 was 13 mg/l (November). 



 
 20 

Fig. 3.  Monthly Mean Effluent Total Suspended Solids, Total Kjeldahl Nitrogen, and Total 

Phosphorus Concentrations, Hinesburg Sewage Treatment Plant - 2004

0

1

2

3

4

5

6

7

8

9

10

Ja
nu

ar
y

Feb
ru

ar
y

M
ar

ch
A
pr

il
M

ay
Ju

ne
Ju

ly

A
ug

us
t

S
ep

te
m

be
r

O
ct
ob

er

N
ov

em
be

r

D
ec

em
be

r

Month

T
S

S
 a

n
d

 T
K

N
 C

o
n

c
.,

 m
g

/l

0

0.05

0.1

0.15

0.2

0.25

T
o

ta
l 

P
 C

o
n

c
.,

 m
g

/l
 a

s
 P

TSS TKN TP



 
 21 

Fig. 4.  Monthly Mean Total Suspended Solids, Total Kjeldahl Nitrogen, and Total Phosphorus 

Loadings, Hinesburg Waste Treatment Plant - 2004

0

2

4

6

8

10

12

14

16

18

20

Ja
nu

ar
y

Feb
ru

ar
y

M
ar

ch
A
pr

il
M

ay
Ju

ne
Ju

ly

A
ug

us
t

S
ep

te
m

be
r

O
ct
ob

er

N
ov

em
be

r

D
ec

em
be

r

Month

T
K

N
 a

n
d

 T
S

S
, 

lb
s
/d

a
y

0

0.05

0.1

0.15

0.2

0.25

0.3

0.35

0.4

0.45

T
P

, 
lb

s
/d

a
y

TKN TSS TP

N
o
 F

lo
w



 
 22 

Shelburne Waste Treatment Plant No.2.  Shelburne=s waste treatment plant No.2 is 

located off Harbor Road about 0.8 km west of its intersection with Route 7, and discharges to 

McCabe’s Brook approximately 2.45 km upstream from its confluence with the LaPlatte River 

and about 3 km upstream from Shelburne Bay. 

 

Until early 2001, Plant No. 2 operated as an activated sludge plant with chlorine disinfection.  

Renovations completed in early 2001 were carried out to convert the treatment process from 

activated sludge to sequencing batch reactors with ultraviolet disinfection.  The plant is operated 

on a 6 hour reaction cycle.  Alum is added at the reaction stage for phosphorus removal.  The 

plant is currently operated to optimize denitrification.  Pre-treatment includes fine rotary screens, 

aerated grit chamber, and settling.  The effluent from the sequencing batch reactors passes 

through cloth disc filters and UV disinfection step before discharge to Shelburne Bay.  Sludge is 

transferred to Burlington for dewatering and then to the Chittenden County Solid Waste District 

from whence it is shipped to Quebec for composting.  The renovations at the Shelburne plant 

included dewatering capability, and eventually it is anticipated that sludge will be dewatered 

before transfer to the Chittenden County Solid Waste District. 

 

 

 Population and Area Served.  Treatment plant No. 2 serves about 1014 connections, 

about 931 of which are residential customers, and 83 of which are commercial and 

industrial customers.  The plant serves what was originally known as Fire District No. 2 

with an area of about 11.9 km
2
 extending generally west of Spear Street to the LaPlatte 

Nature Preserve, and extending from a northern limit at Long Meadow Drive south to the 

town line.  It encompasses the area between Spear Street and Route 7 north of Falls Road 

and includes the town center, a small area east of Spear Street which includes the Beaver 

Creek and Maeck Farm developments, and developments to the west of Route 7 south to 

the town line. 

 

The plant is operated to take full advantage of the ability of sequencing batch reactors to 

remove nitrogen. 

 

 Plant Performance and Discharge.  Shelburne=s waste treatment plant No. 2 historically 

has had difficulties meeting permitted discharge requirements for phosphorus and 

thermotolerant E. coli.  Flow has always fallen within the discharge limits of 0.66 mgd, 

although peak months have approached 0.6 mgd in the past.  The highest monthly mean 

flow during 2004 was 0.414 mgd.  Escherichia coli limits were met on all but one sample 

in 2004, reaching 210/100 ml. on February 4. 

 

Monthly mean phosphorus concentrations in the effluent discharging to McCabe=s Brook 

have reached or exceeded the permitted level of 0.8 mg/l during 12 months between 1996 

and 2000,  



 
 23 

 

Fig. 5.  Monthly Mean Effluent Total Suspended Solids, Total Kjeldahl Nitrogen, and Total 

Phosphorus Concentrations, Shelburne Plant No. 2 - 2004

0

0.5

1

1.5

2

2.5

3

3.5

4

Ja
nu

ar
y

Feb
ru

ar
y

M
ar

ch
A
pr

il
M

ay
Ju

ne
Ju

ly

A
ug

us
t

S
ep

te
m

be
r

O
ct
ob

er

N
ov

em
be

r

D
ec

em
be

r

Month

T
S

S
 a

n
d

 T
K

N
 C

o
n

c
.,

 m
g

/l

0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

T
P

 C
o

n
c
.,

 m
g

/l
 a

s
 P

TSS TKN TP



 
 24 

Fig. 6.  Monthly Mean Total Suspended Solids, Total Kjeldahl Nitrogen, and Total Phosphorus 

Loadings, Shelburne Plant No. 2 - 2004

0

2

4

6

8

10

12

Ja
nu

ar
y

Feb
ru

ar
y

M
ar

ch
A
pr

il
M

ay
Ju

ne
Ju

ly

A
ug

us
t

S
ep

te
m

be
r

O
ct
ob

er

N
ov

em
be

r

D
ec

em
be

r

Month

T
S

S
 a

n
d

 T
K

N
 D

is
c
h

a
rg

e
s
, 

lb
s
/d

a
y

0

0.2

0.4

0.6

0.8

1

1.2

1.4

1.6

1.8

T
o

ta
l 

P
 D

is
c
h

a
rg

e
, 

lb
s
/d

a
y

TSS TKN TP



 
 25 

although monthly mean phosphorus loadings have exceeded the limit of 3.0 lbs/day 

during only three months in 1997 and 1998.  During 2004, the maximum monthly mean 

total phosphorus concentration exceeded 0.6 mg/l in June and October, but did not 

reach the limit of 0.8 mg/l; the monthly mean total phosphorus loading reached a 

maximum of only 1.63 lbs/day during June. 

 

Monthly mean total suspended solids loadings historically have fallen well below the 

permitted level of 113 lbs/day, although they far exceeded that limit in September, 

1998.  During 2004, the maximum monthly daily loading was 10.6 lbs, discharged in 

September. 

 

The maximum total Kjeldahl nitrogen loadings during 2004 were 3.47 and 4 lbs/day 

reported in June and July.  The monthly mean maximum concentration of total Kjeldahl 

nitrogen was 1.5 mg/l reported in August June, 2004. 

 

 Toxicity Studies.  As part of its requirements under the State of Vermont permitting 

process, the town of Shelburne is required to undertake toxicity tests on the effluent from waste 

treatment plant No. 2.  These tests are conducted using a control consisting of stream water from 

McCabe’s Brook obtained at Harbor Road.  Toxicity tests are conducted using fathead minnows 

(Pimephales promelas) and the cladoceran, Ceriodaphnia dubia.  During 2004, toxicity tests 

were conducted in February and again in November.  Survival tests employing Ceriodaphnia 

dubia yielded no suggestion of toxicity on either occasion.  Similarly, there was no indication of 

toxicity in survival tests employing Pimephales promelas undertaken in February.  Results of 

tests on the effluent and effluent diluted 1:2 with stream water conducted in November 

employing Pimephales promelas  revealed no sign of toxicity.  It was of particular interest, 

however,  that survival of Pimephales promelas in the McCabe’s Brook control and dilutions 

consisting of  93.75% and 75% McCabe’s Brook water diluted with 6.25% and 25% effluent, 

respectively, did not reach an acceptable (80%) level. 

 

 Relation to State needs.  The 2004 Vermont 303(d) Part A list of impaired waters in need 

of TMDL includes two sections of the LaPlatte watershed which fail to meet state water quality 

standards and which are designated as impaired waters.  These are: 

 

 LaPlatte River, Hinesburg to mouth – Fecal coliforms 

o Agricultural runoff 

 Mud Hollow Brook, mouth to 3 miles upstream – Fecal coliforms 

o  Agricultural runoff, streambank 

 

 Shelburne Bay itself was listed as impaired as a result of its failure to meet standards for 

mercury and PCBs. 

 

 Under the State draft 303(d) Part C, nutrients in the LaPlatte River at its mouth are 

designated as in need of further assessment. 

 



 
 26 

 The data collected under the LaPlatte Watershed Volunteer Monitoring Program were 

intended to add to, and strengthen, the understanding of activities or situations impacting on 

water quality and education of participants and the community regarding them, as well as 

opportunities to improve the watershed, Shelburne Bay. 

 

1.2  Collaborative Relationships 
 

 The LaPlatte Watershed Volunteer Water Quality Monitoring Program is an integral 